I
Test Report Number: BTF230512R00203

LAB
802.11n(HT20) LCH 2412MHz_Antl (SISO) NTNV
0 A
nt Anti (SISO
CENT 2412 MHz
Sgan: 22.76 MHz
W- 3 kHz
=10 1 VBW: 10 kHz
Detector: Peak
TraceType: MAX Hold
AverageCount: 1
=20 - SweepPoint: 1001
SweepTime: 2.4 s
Sweep: Continue
AverageType: RMS
_30 -
VakeT 310 M
. z
—~ 40 -14.07 dBm
£
m
e
= -50 4
]
>
[
=1 60 -
_70 -
_80 -
_90 -
— Trace
-100 T T T T T T T T T
2400.62 2423.38
Frequency (MHz)
802.11n(HT20) MCH 2437MHz_Antl (SISO) NTNV
0 Ant Ant1 (SISO)
CENT: 2437 MHz
Sgan: 22.767 MHz
1 RBW: 3 kHz
-10 VBW- 10 kHz
Detector: Peak
TraceType: MAX Hold
AverageCount: 1
-20 SweepPoint: 1001
SweepTime: 2.4 s
Sweep: Continue
AverageType: RMS
_30 -
YoleRa 510 mH
—~ —40 4 G308 dBm
£
oM
T
= -50 A
[]
>
v
— 60
_70 -
_80 -
_90 -
— Trace
-100 T T T T T T T T T
2425617 2448384
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 66 of 88

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230512R00203

LAB
802.11n(HT20) HCH 2462MHz_Antl (SISO) NTNV
0 A
nt: Ant1 (SISO
CENT. 2462 MHz
Sgan: 22.764 MHz
W: 3 kHz
=10 1 VBW: 10 kHz
Detector: Peak
TraceType: MAX Hold
AverageCount: 1
=20 - SweepPoint: 1001
SweepTime: 2.4 s
Sweep: Continue
AverageType: RMS
_30 -
VakeLs sos
. |z
—~ 40 -13.70 dBm
£
oM
T
= -50 -
(0]
>
[
=1 60 -
_70 -
_80 -
_90 -
—— Trace
-100 T T T T T T T T T
2450618 2473.382
Frequency (MHz)
802.11n(HT40) LCH 2422MHz_Antl (SISO) NTNV
0 AaL Ant (SISO)
CENT: 2422 MHz
Sgan: 52.734 MHz
RBW: 3 kHz
-10 VBW: 10 kHz
1 Detector: Peak
TraceType: MAX Hold
AverageCount: 1
-20 4 e A HAM | SweepPoint: 1001
SweepTime: 5.56 s
Sweep: Continue
AverageType: RMS
_30 -
Yokes6 957 M
—~ —40 4 “S6.37dBm
£
oM
T
= -50 A
]
>
[
—1 60 A
_70 -
_80 -
_90 -
— Trace
-100 T T T T T T T T T
2395.633 2448 367
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 67 of 88

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



I
Test Report Number: BTF230512R00203

LAB
802.11n(HT40) MCH_ 2437MHz_Antl (SISO) NTNV
0 A
nt- Ant1 (SISO
CENT: 2437 MHz
Span: 52.735 MHz
RBW: 3 kHz
=10 4 VBW: 10 kHz
1 Detector: Peak
4 TraceType: MAX Hold
AverageCount: 1
=20 - ! o 1 SweepPoint: 1001
[ SweepTime: 5.56 s
Sweep: Continue
AverageType: RMS
_30 -
YakeTs 002
. z
—~ 40 I -16.60 dBm
£
m
el
= -50 4
]
>
[
=1 60
_70 -
_80 -
_90 -
—— Trace
-100 T T T T T T T T T
2410.633 2463.368
Frequency (MHz)
802.11n(HT40) HCH 2452MHz_Antl (SISO) NTNV
0 Ant Ant1 (SISO)
CENT: 2452 MHz
Sgan: 52.749 MHz
RBW: 3 kHz
-10 VBW- 10 kHz
1 Detector: Peak
TraceType: MAX Hold
AverageCount: 1
-20 4 \ " I A SweepPoint: 1001
SweepTime: 5.56 s
Sweep: Continue
AverageType: RMS
_30 -
Yolesa as0
—~ —40 4 S673dBm
£
oM
T
= -50 -
[]
>
v
— 60
_70 -
_80 -
_90 -
— Trace
-100 T T T T T T T T T
2425626 2478.375
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 68 of 88

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



|
B Test Report Number: BTF230512R00203
LAB

5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Ref
5.1.1 Test Result
X Frequency Level of Reference
Mode Type (MHZ) ol (dBm)
2412 1
802.11b SISO 2437 1 9.11
2462 1 8.99
2412 1
802.11g SISO 2437 1 1.96
2462 1 1.68
802.11n SISO a1’ =
(HT20) 2437 1 1.63
2462 1 1.84
802.11n SISO 2422 !
(HT40) 2437 1 -1.87
2452 1 -1.86

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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5.2 CSE

5.2.1 Test Result

TX Frequency Level of Reference Limit :
Mode Type (MH2) ANT (dBm) (dBm) Verdict

2412 1 9.53 -10.47 Pass
802.11b SISO 2437 1 9.53 -10.47 Pass
2462 1 9.53 -10.47 Pass
2412 1 2.01 -17.99 Pass
802.11g SISO 2437 1 2.01 -17.99 Pass
2462 1 2.01 -17.99 Pass
2412 1 1.99 -18.01 Pass
E?(&%r;é)n SISO 2437 1 1.99 -18.01 Pass
2462 1 1.99 -18.01 Pass
2422 1 -1.64 -21.64 Pass
8&%'_4113;1 SISO 2437 1 -1.64 -21.64 Pass
2452 1 -1.64 -21.64 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6. Form731

6.1 Form731
6.1.1 Test Result

Test Report Number: BTF230512R00203

Lower Freq (MHz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2412

2462

0.0959

19.82

2422

2452

0.0841

19.25

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 87 of 88

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




|
B Test Report Number: BTF230512R00203
LAB

LAB

BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street,
Bao'an District, Shenzhen, China

www.btf-lab.com

-- END OF REPORT --

Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 88 of 88
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



